454 Mag Alpha (Gen 4) GM V-8 1986-1988 - Serial 0A631894 Thru 0B785148 - Starter And Alternator

Section Drawing: (Hover or click to view larger)

Untitled Document
Ref. OEM Part # Hardin # Mallory # GLM # Other # Description Num Req. Superceded From Special Notes
1 50-863007A1 620-5399M 676-9-15907   602-10099MD STARTER MAOTOR ASSEMBLY 1 50-99418A2
2 10-94435001         SCREW, STARTER MOTOR (4-21/32") 2 10-94435
3 89057         BRACE, STARTER MOTOR 1 ¬† This Part is No Longer Available
5 11-8267088         NUT, BETTERY TERMINAL (1/4-20) 1 11-72008
5 11-15874         NUT, BETTERY TERMINAL (10MM) 1

6 10-35765A1         SCREW, BRACE TO ENGINE (5/8") 1

7 13-26995         LOCKWASHER, STARTER TERMINAL (#8) 2

8 11-26419         NUT, SOLENOID SWITCH TERMINAL (8-32) 2

8 11-400211         NUT, SOLENOID SWITCH TERMINAL (5MM) 2

9 85-79695T         BOOT, INSULATOR - STARTER TERMINAL 1 85-79695
10 817119A4 620-3186M 676-9-19101     ALTERNATOR 1 92497A3
11 13-26996         LOCKWASHER, ALTERNATOR TERMINAL 1

12 11-79989         NUT, ALTERNATOR TERMINAL (10-24) 1

13 13-21272         LOCKWASHER, ALTERNATOR TERMINAL 1

14 11-64015         NUT, ALTERNATOR TERMINAL (1/4-20) 1

15 85013T         BRACE, ALTERNATOR ADJUSTING 1 85013
16 10-47462         SCREW, ALTERNATOR BRACE 1

17 13-32993         LOCKWASHER, ALTERNATOR BRACE SCREW 1

18 12-31263         WASHER, ALTERNATOR BRACE SCREW 1

19 10-29198         SCREW, ALTERNATOR BRACE (7/8") 1

20 12-26168         WASHER, ALTERNATOR BRACE SCREW 1

21 5790811         TUBING, ALTERNATOR LEADS 2

22 12-96457         WASHER, ALTERNATOR ATERMINAL 1

23 47487T         BRACKET, ALTERNATOR 1 47487A2 This Part is No Longer Available¬†WITHOUT POWER STEERING
24 10-34353       525-10-34353 SCREW, ALTERNATOR BRACKET (1") 2
WITHOUT POWER STEERING
24 10-358701         SCREW, ALTERNATOR BRACKET (2-1/4") 1 10-64900 WITHOUT POWER STEERING
25 13-35048     700-21495   LOCKWASHER, ALTERNATOR BRACKET SCREW 3
WITHOUT POWER STEERING
23 806394A1         BRACKET, ALTERNATOR 1 96116A1 This Part is No Longer Available¬†WITH POWER STEERING
24 10-37612         SCREW, ALTERNATOR BRACKET (1-1/4") 1
WITH POWER STEERING
24 10-34354     700-22447   SCREW, ALTERNATOR BRACKET (1-1/2") 2
WITH POWER STEERING
25 13-35048     700-21495   LOCKWASHER, ALTERNATOR BRACKET SCREW 3
WITH POWER STEERING
26 10-48308         SCREW, ALTERNATOR (3-3/4") 1
WITH POWER STEERING
27 12-20553     700-21675   WASHER, ALTERNATOR BRACKET SCREW 2

28 23-33186         BUSHING, ALTERNATOR BRACKET SCREW 1

29 11-23161         NUT, ALTERNATOR BRACKET SCREW 1